Choose Category

     Quick Search   Minimize
  

Product List
CSC 9960 Manifold Assembly
Quantity 
 

 

 

KeyQtyPart #Description
11102-073Nut #8
(Not Available)
21154-321 Relay
31106-049Machine screw #8 x 1/2”, Round head
(Not Available)
41305-649 Manifold cable Includes item # 24, see tech manual for breakdown
51305-648 Battery cable See tech manual for breakdown
62198-194 Tee 11/16” FFF swivel
74305-744 Hose 26” Long
82198-058 Elbow 9/16 - 18MJ - 9/16FX 90°
92198-031 Adapter 9/16 - 18MB - 9/16 - 18MJ
104106-063Self tapping screw #8 x 3/8”
(Not Available)
114100-107Bolt 3/8” x 1”, Grade 5
(Not Available)
121305-742 Mount
134102-060Nut 3/8”, Serrated flange
(Not Available)
143100-091Bolt 1/4” x 1 1/2”, Grade 5
(Not Available)
153108-016Lock washer 1/4”, Internal tooth
(Not Available)
164106-111Bolt #10 x 1 1/4”, Socket head
(Not Available)
174108-048Lock washer #10, Split
(Not Available)
181180-161 Proportional valve Includes item #19
194150-020 O-ring #012
201180-177 Shuttle valve
212198-179 Adapter 11/16MFF - 9/16MB
222198-193 Elbow 11/16MFF - 11/16FFFX
231305-655 Pressure switch
242180-178 Solenoid valve 3 Way, includes coil
251180-181 Cartridge valve Blank
261180-180 Manifold
271100-107Bolt 3/8” x 1”, Grade 5
(Not Available)
281305-745 Strap 5” Long, light extension
291108-018Lock washer 3/8”
(Not Available)
301102-005Nut 3/8”
(Not Available)
317198-105 Plug 5/16” O-ring
321198-135 Plug 9/16” O-ring
332198-033 Elbow 9/16” - 18MB - 9/16”MJ 90°